
Group: Piaggio LDW_702

Engine: LDW_702/P   Drawing: H

LUBRICATING SYSTEM

POS. CODE DESCRIPTION Qty

  1 6975.292 driving pulley 1

  2 1213.343 seal ring 32X50X6 1

  3 4670.060 copper gasket diam.12 1

  4 9015.005 plug 1

  5 5625.008 pressure valve spring 1

  6 6495.045 drive rod 1

  9 9800.061 screw M 6 X 16 3

 10 4775.552 gasket 1

 11 7750.105 oil pump rotors 1

 12 1200.030 rubber oil seal 1

 14 1770.007 bolt M 8 X 1,25 X 30 1

 17 9732.074 screw M 8 X 20 6

 18 6605.096 OIL PUMP 1

 19 1200.292 O ring 1

 20 «–––––» see Pos. 18 0

 21 4580.216 gasket 1

 22a 1200.034 O ring 105 2

 25 1760.131 bolt M 6 X 1 X 20 12

 27 6645.774 oil panel 1

 28 4670.060 copper gasket diam.12 2

 29 8965.091 plug M 12 2

 31 1760.130 bolt M 6 X 1 X 12 1

 32 7265.021 oil filter connector 1

 33 2175.107 oil filter cartridge (mm 59) 1

 35 «–––––» see Pos. C 10 0

 42 9330.127 dipstick guard 1

 43 1400.464 dipstick on cyl.head 1

 49 9865.174 screw 2

 67 4480.046 gasket 16X20 2

 68 1901.177 union bolt M 16 1

 69 4480.046 gasket 16X20 2

 70 1901.177 union bolt M 16 1

 71 5168.091 panel 1

 72 9820.217 self-tapping screw 3,9 X 9,5 4

 73 9535.141 scavenge oil pipe 1

 74 9535.142 scavenge oil pipe 1

 75 1200.328 rubber oil seal 2

 76 9820.168 self-tapping screw 3,9 X 9,5 1

 77 9485.314 suction pipe 1

 78 3630.192 clamp diam.20 2

 79 9440.059 rubber sheathing 2

 80 3630.192 clamp diam.20 2

 81 7301.177 banjo union diam. 13 2

 82 4775.621 gasket 1

 83 9730.003 screw M 5 X 10 1

 84 9535.143 scavenge oil pipe 1

 85 2750.486 cover for oil pan 1

 86 9732.078 screw M 6 X 25 14

 87 4670.019 copper gasket diam.16 2

printed by LOMBARDINI:   11/08/2010  -      1



Engine: LDW_702/P  Drawing: H

printed by LOMBARDINI:   11/08/2010


